
 

 

 

Public Draft 

BRACKISH WATER DESALINATION FACILITY 
Draft Environmental Impact Report 
State Clearinghouse No.: 2017082044 

Prepared for June 2018 
City of Antioch 

 

 
 
 

 

 

 

 

 

 

 

 

 

 

 

  



 

 

 



 

 

Public Draft 

BRACKISH WATER DESALINATION FACILITY 
Draft Environmental Impact Report 
State Clearinghouse No.: 2017082044 

Prepared for June 2018 
City of Antioch 
 
 

550 Kearny Street 
Suite 800 
San Francisco, CA  94108 
415.896.5900 
www.esassoc.com  

 
Bend 

Camarillo 

Delray Beach 

Destin 

Irvine 

Los Angeles 

Miami 

Oakland 

Orlando 

Pasadena 

Petaluma 

Portland 

Sacramento 

San Diego 

San Francisco 

Santa Monica 

Sarasota 

[...]
En

ea
 W

ay

W 14th St

William Reed Drive

Russell Drive

D
 S

t

Putnam St

iF gure 2-5c

Fi
gu

re
 2

-5
e

Pa
th

: U
:\G

IS
\G

IS
\P

ro
je

ct
s\

15
xx

xx
\D

15
04

33
_A

nt
io

ch
_D

es
al

_P
ro

je
ct

\0
3_

M
X

D
s_

P
ro

je
ct

s\
03

_M
ap

bo
ok

.m
xd

,  
FE

P
  2

/1
4/

20
18

SOURCE: City of Antioch 2017; Carollo Engineers 2017; NAIP 2016, ESA 2018; OSM 2016

Figure Index
City Limits
Existing Antioch Wastewater Treatment Plant

Proposed Facilities
Raw Water Pipeline
Brine Disposal Pipeline
Brine Disposal Pipeline Optional Alignment

Trenchless Construction

Trenchless Construction for Optional Alignment
0 700

Feet

Brackish Water Desalination Facility  

Figure 2-5d
Brine Disposal Pipeline

N

2-5a

2-5b

2-5c

2-5d

2-5e

2-5f



2. Background and Project Description 

 

Antioch Brackish Water Desalination Project 2-26 ESA / 150433.02 
Draft EIR June 2018 

 

This page intentionally left blank 

 
 



Contra Costa County
Fairgrounds

An
ito

ch

Pi
tts

bu
rg

Delta Diablo 
Wastewater
Treatment 

Plant facility

Anitoch High
School

H
ig

hw
ay

 4

Un
ion

Pa
cif

ic
Ra

ilro
ad

W
18

th
S

t

C en
tu

ry
Bl

vd

Delt
a Fa

ir B
lvd

W
 1

0t
h 

S
t

W
 6

th
 S

t

Somersville Rd

L St

W
 4

th
 S

t

Sy
ca

m
or

e
D

riv
e

Pi
tts

bu
rg

-A
nt

io
ch

 H
w

y

Brisdale Place

Shadow Lane

L St

Crow Court

H
or

izon Lane

N
ew

bu
ry

 A
ve

Diamond St

St
arlightLane

Co
st

co
 W

ay

John Gildi Ave

M
ag

no
lia

 W
ay

Sp
rin

gw
oo

d 
W

ay

Li
nd

en
 W

ay

Creed Ave

N St

Campbell Ave

Leggett St

Macaulay St

Cataline Ave

Cook St

Peppertree Way

Lilac Lane

M St

Lemontree Way

Medanos St

Sa
n

Jo
se

D
ri v

e

Manzanita Way

Spanos St

Mandarin Way

W
 1

4t
h 

St

W
 8

th
 S

t

W
 1

1t
h 

S
t

W
 6

th
 S

t

Lo
m

a 
La

ne

Tulip Drive

J St

W
 7

th
 S

t

W
 4

th
 S

t

W
 5

th
 S

t

Banyan Way

Dogwood Way

Daisy Way

Poppy Way

W
illi

am
 R

ee
d 

D
riv

e

Crestview Drive

K St

Sycamore Drive

O St

W
 9

th
 S

t

Aster Drive

W 18th St

Mahogany Way

Verne Roberts Circle

Figure 2-5d

Fi
gu

re
 2

-5
f

Pa
th

: U
:\G

IS
\G

IS
\P

ro
je

ct
s\

15
xx

xx
\D

15
04

33
_A

nt
io

ch
_D

es
al

_P
ro

je
ct

\0
3_

M
X

D
s_

P
ro

je
ct

s\
03

_M
ap

bo
ok

_P
ag

e_
e.

m
xd

,  
FE

P
  2

/1
4/

20
18

SOURCE: City of Antioch 2017; Carollo Engineers 2017; NAIP 2016, ESA 2018; OSM 2016

Figure Index
City Limits

Proposed Facilities
Brine Disposal Pipeline
Brine Disposal Pipeline Optional Alignment

Trenchless Construction for Optional Alignment
0 920

Feet

Brackish Water Desalination Facility  

Figure 2-5e
Brine Disposal Pipeline

N

2-5a

2-5b

2-5c

2-5d

2-5e

2-5f



2. Background and Project Description 

 

Antioch Brackish Water Desalination Project 2-28 ESA / 150433.02 
Draft EIR June 2018 

 

This page intentionally left blank 

 
 



Anit
oc

h

Pitts
bu

rg

Delta Diablo 
Wastewater Treatment 

Plant facility

DDSD Outfall
New York Slough

San Joaquin River

BNSF Railroad

Figure 2-5e

Pa
th

: U
:\G

IS
\G

IS
\P

ro
je

ct
s\

15
xx

xx
\D

15
04

33
_A

nt
io

ch
_D

es
al

_P
ro

je
ct

\0
3_

M
X

D
s_

P
ro

je
ct

s\
03

_M
ap

bo
ok

.m
xd

,  
FE

P
  2

/1
4/

20
18

SOURCE: City of Antioch 2017; Carollo Engineers 2017; NAIP 2016, ESA 2018; OSM 2016

Figure Index
City Limits
Outfall

Proposed Facilities

Brine Disposal Pipeline Connection Location

Brine Disposal Pipeline
0 640

Feet

Brackish Water Desalination Facility 

Figure 2-5f
Brine Disposal Pipeline and Potential Connection Location

N

2-5a

2-5b

2-5c

2-5d

2-5e

2-5f



2. Background and Project Description 

 

Antioch Brackish Water Desalination Project 2-30 ESA / 150433.02 
Draft EIR June 2018 

 

This page intentionally left blank 

 
 



Technical Memorandum Antioch River Pump Station Evaluation of Siting Alternatives 

16

Antioch River Pumping Station Evaluation Draft TM-120117

Figure 3-9. RPS elevation view
Brackish Water Desalination Facility 

Figure 2-6 

Intake Pump Station Elevation

SOURCE: Brown and Caldwell

15
04

33
.0

2



Technical Memorandum Antioch River Pump Station Preliminary Design   
 

 
23 

Antioch River Pumping Station Preliminary Design Draft TM-01-24-2018_clean.docx 

 
Figure 3-9. RPS building plan view. Note that depending upon City-selected final location, the RPS might be a mirror image of this floor plan. Brackish Water Desalination Facility

Figure 2-7
Intake Pump Station Plan View

SOURCE: Brown and Caldwell

15
04

33
.0

2



2. Background and Project Description 

 

Antioch Brackish Water Desalination Project 2-33 ESA / 150433.02 
Draft EIR June 2018 

The new pump station would connect to and convey river water through the City's existing 30-
inch-diameter raw water pipeline for the majority of the distance between the pump station and 
the WTP. The existing raw water conveyance pipeline is located within road rights-of-way and 
connects the intake pump station to the Antioch Municipal Reservoir via Fulton Shipyard Road, 
Cavallo Road, East Tregallas Road, Sunset Lane, Worrell Road, and Lone Tree Way. A new 30-
inch-diameter pipeline up to 3,000-feet-long would tee off of the existing pipeline on Lone Tree 
Way and provide a direct connection between the river’s pump station and the WTP through one 
of two alignments: west along Putnam Street and south along D Street before entering the WTP 
site, or south along Lone Tree Way and west across easement to the southeast WTP property line 
(see Figure 2-5c). The pipeline would be constructed of ductile iron. Valves would be installed at 
the tee to allow flow to be directed to either the Reservoir or the WTP.  

2.6.2 Brackish Water Desalination Plant 
The City would construct the desalination plant and related facilities within the fenceline of the 
existing WTP at 401 Putnam Street. The existing WTP site is approximately 25 acres, and the 
desalination plant would be located on approximately 10,700 square feet to the south and east of 
existing Plant A. The facilities to be built at the desalination plant include piping and valves to 
connect Plant A to the raw water pipeline, a new pipeline and on-site pumps to allow pretreated 
water from Plant A to flow to the desalination facility, an RO system, a post-treatment system, 
desalinated water pipeline connection to the existing plant clearwell, and a pipeline from the 
desalination plant that connects to a dedicated brine disposal pipeline. Existing roads would 
provide access to the site. The proposed project would create approximately 0.3-acre of 
impervious surfaces associated with the desalination facilities, buildings, driveways, parking, and 
maintenance areas. The subsections that follow describe these facilities. Figure 2-8 and 2-9 
present the desalination process flow and preliminary site plan, respectively. 

2.6.2.1 Pretreatment System 

Locating the desalination facility at the WTP would allow the use of existing infrastructure as 
part of the overall treatment process including use of Plant A’s conventional treatment for 
removal of solids prior to RO treatment. The purpose of the pretreatment system would be to 
improve the quality of source water being treated by the RO system by filtering particulates, 
microorganisms, and organics (e.g., sand, silt, clay) out of the source water. Piping and valves 
would be installed to connect Plant A to the raw water pipeline. A new pipeline would be 
constructed to allow the pretreated water from Plant A to flow to the new desalination facility.  

Plant A can reliably treat up to 17 mgd and its conventional treatment processes include flash 
mixing, coagulation and flocculation, solids contact sedimentation, and dual media filtration 
(sand and granulated activated carbon). Coagulation and flocculation serve as mechanisms for 
conditioning particles in the water to bind directly to filter media, and to build particles large 
enough to be removed by the filter media. Flash mixing is used to quickly disperse the coagulant  



ANTIOCH WATER TREATMENT PLANT CONCEPTUAL DESIGN

Figure 3-3.ai

Polymer

Antioch
Municipal 
Reservoir

Rapid Mixer Flocculation Sedimentation Media
Filter

RO Feed
Pump

Cartridge Filter RO Membranes Plant A Clearwell
Distribution

System

Brine Disposal

Alum LASSH SH
SI SA

CS CC

FE

FE

FE

San Joaquin River
Pumping Station

FE

1

3

RO Bypass

1

2

Contra
Costa
Canal

Polymer

Alum

LAS

SH

SI

SA

CS

CC Calcium Chloride

Caustic Soda

Liquid Ammonium Sulfate

Varies

Sulfuric Acid

Sodium Hypochlorite

Scale Inhibitor

Aluminum Sulfate

CHEMICALS

1

3

2 pH

Turbidity

Conductivity

INSTRUMENT INDEX

Black text indicates future infrastructure or process.

Gray text indicates existing infrastructure or process.

NOTE

Flow Element (to measure flow)

LEGEND

FE

Motor Operated Valve

Brackish Water Desalination Facility 

Figure 2-8

Desalination Process Flow

SOURCE: Carollo Engineers, 2017

15
04

33
.0

2



24-inch FW
(Existing)

Clearwell
(Existing)

Raw River Water
(New)

Filtered
Water Pump

Station
(New)

RO Brine
(New)

Filtered Water
(New)

RO Permenate
(New)

8 MGD
RO Facility

(New)

RO Brine
(New)

Optional
Alignment

Raw River Water
(New)

Optional
Alignment

Bulk Chemical Storage
(New) 12-inch FW

(Existing)

Raw Water
(Existing)

Brackish Water Desalination Facility

Figure 2-9
Preliminary Site Plan

SOURCE: Carollo Engineers, 2017

15
04

33
.0

2



2. Background and Project Description 

 

Antioch Brackish Water Desalination Project 2-36 ESA / 150433.02 
Draft EIR June 2018 

chemicals and create a uniform concentration throughout the water undergoing treatment. 
Flocculation induces contact between particles through the controlled addition of mixing energy. 
Introducing controlled levels of turbulence allows the particles to group together and progressively 
grow into larger and larger flocs. The amount of energy input during flocculation is controlled to 
facilitate the growth of the flocs, and to limit the shearing apart of flocs that have reached a size 
that allows them to be removed by sedimentation and filtration. Flocculation basins are designed 
to provide the mixing and retention time desired to optimize the formation of floc particles. 

Sedimentation, following coagulation and flocculation, is used to reduce the particle 
concentration delivered to granular media filters. The sedimentation basins allow and facilitate 
settling of particles. The accumulated particles on the bottom of the basins are commonly referred 
to as sludge and are mechanically removed. The main particle removal mechanism in a granular 
media filter bed is depth filtration, a process where particles are transported to, and attach 
themselves onto, the surface of the media or previously deposited particles. Chemical coagulants 
are used to enhance the ability of particles to attach to the media and to themselves.  

In addition to particle removal, granular bed filters also perform other water treatment functions. 
The use of granular activated carbon (GAC) as a support layer in granular media filtration can play 
a dual role since it also commonly hosts a biofilm that is useful for removing taste- and odor-
causing compounds.  

This treatment process would continue to be used at the WTP and would provide pretreatment for 
the RO system as part of the proposed Project. No changes to Plant A’s capacity would occur. 
However, treating the high-TDS water directly from the River may require changes to the 
coagulant type and/or dosing, increasing the frequency of media filter backwashing, increasing 
the media filter loading rate, and incorporating corrosion protection upgrades for higher TDS 
water. Existing concrete and metallic surfaces of Plant A that will be in contact with brackish 
water will be coated to provide additional corrosion protection. 

The pretreatment process for the proposed project at Plant A would produce approximately 8 mgd 
of pretreated, filtered source water. The pretreated source water (aka RO feed water) would then 
be pumped directly to the RO system using three new pumps (two active and one standby, 4 mgd 
and 100 hp each) installed near the inlet to the existing Plant A clearwell. 

2.6.2.2 Reverse Osmosis System 

RO is a pressure-driven separation process that uses semi-permeable membranes to separate 
water from dissolved salts. Pretreated source water is forced at very high pressures through RO 
membranes. Water molecules, which are smaller than salt and many other impurities, are able to 
pass through the membranes. A portion of the source water passes through the RO membranes to 
produce “permeate,” or desalinated water; the source water that does not pass through the membranes 
increases in salt concentration and is discharged as brine, as described in more detail below. 



2. Background and Project Description 

 

Antioch Brackish Water Desalination Project 2-37 ESA / 150433.02 
Draft EIR June 2018 

The RO system would consist of four RO trains housed in an approximately 18-foot-tall, 
10,700 square-foot membrane process building located south and east of Plant A. Figures 2-10 
and 2-11 depict the elevation and plan view of the RO facility building. This building would also 
house the cartridge filters, four RO feed pumps (2 mgd and 250 hp each), four RO booster pumps 
(1 mgd and 100 hp each), chemical dosing pumps, clean-in-place (CIP) recirculation pump 
(1,000 gpm and 25 hp), and electrical room for the RO membranes. Once the water from Plant A 
reaches the RO facility, it would undergo additional pretreatment to minimize RO membrane 
fouling and consist of chemical addition by the chemical dosing pumps. A low dose of scale 
inhibitor (approximately 4 mg/L) is needed to mitigate the impact of highly concentrated salts on 
the feed side of the RO membranes to prevent scaling. The water would then go through cartridge 
filters which provide additional protection for the RO membrane elements to capture any final 
particles of suspended solids that may enter the feed stream. RO feed pumps would supply the 
pressure needed to force the water through the RO membranes removing the dissolved salts from 
the RO feed water. 

The RO feed water would then go through a two-stage, single pass RO process. In a single-stage 
system, one stream enters the membrane element and two streams exit. The entering stream is the 
RO feed water with a high TDS concentration, and the two streams exiting the membrane are 
permeate and brine. In the two-stage system, the brine from the first phase becomes the feed 
water for the second stage. Permeate from the second stage combines with permeate from the first 
stage and, since all of the permeate only pass through a membrane once, it is considered a one-
pass system. 

The brine produced by RO systems is saturated with dissolved salts, which can result in the 
accumulation of salts or mineral scaling on the RO membranes, which can cause fouling and 
reduces the membrane performance. One commonly practiced technique to minimize the 
opportunity for scale to form on membranes is flushing the membranes with feed water or 
permeate prior to shutting down an RO train. Flushing the trains displaces the highly concentrated 
brine away from the membranes, decreasing the opportunity for clusters of atoms to form small 
seed crystals that can grow and eventually cover the membranes in scale. An RO flushing system 
consists of additional valves and piping as required to supply the RO train with permeate or low 
pressure feed water. The pretreatment system described above would reduce fouling of the RO 
membranes, increasing the efficiency of the RO system and extending the useful life of the RO 
membranes. However, the RO system would still require cleaning up to two times per year. The 
RO CIP system would be housed in the same building as the RO system and would include 
cleaning solution tank with heater, pump, cartridge filter, and associated valves and pipes. Citric 